‘Parts List
PM.350
Porta-Matic

For Serial.No. 3-4001 & Aboye

ltem Part Number Description
2 e 0-203-01200 ...t Nut, 3/8"
K ST 0-204-11201 oreiiiiiiiieas Lockwasher, 3/8"
B eeeneereenns 0-275-11007 v Elbow, 1/4", Street
Brverreerrnas 1-275-01024 oo Nipple, 1/4" x 13 7/8
T eeevemeeennees 3-803-02003 .....ccvvnrernene Valve Cover
2 I 3-480-50017 oo Yoke, R. H.
> IO 1-232-20001 i, Handte Grip
10 2-312-01006 ... Control Valve
1 eeeionnen 0-203-51200 i Painut, 3/8"
= 3-803-04018 ..o Release Rod
13 3-800-04001 ..coeveevriirarene Hinge
14, 0-201-21007 ciiiiirrcerinenn Screw, 1/4" x 1/4"
LS 0-204-01003 ..ovvierrnrinn. Washer, 1/4"
1B e 0-203-01000 .oovvrriiriinren, Nut, 1/4"
17 eeeenann 3-480-50014 .covvreiieienn, Lift Pad
L 1 U 2-803-02017 ovvvvriiienne. Saddle Weldment
19 1-805-02013 o Pad Pin
20, 3-803-02014 ..ovvrieieeee Arm, R. H
27 s 0-203-11900 ...oooeiiiirnnn Jam Nut, 1"
22 e 3-803-02C15 e Arm, L. H
23, 1-441-240071 ..., Bearing, Flanged
24 i 1-480-00007 ....ooceviiiiinn, Wheel,w/grease ftig.
25, creiene TYUY-01006................ Swivel Caster, 4"
2L TP 3-480-50018 e Yoke, L. H
LY SOOI 1-441-03001 oo Bushing
28 . 2-202-01900 i Bolt. 1 x 5 1/2"
2% i 1-230-11000 .o Retaining Ring, 1/2"
¢ T +-204-01407 i Washer, 1/2"
K 1 PR 1-310-44007 .oorviiiieniinnns Piston Pin
32 2-391-04002 ...ccovrniienns Cylinder Cup
33 1-390-14002 ooeveiviiveeinnn Wiper Ring
. T: S 2-310-44002 ..cooeevv s Piston Weldment
35 0-204-11600 ..coveiecerriennns L ock Washer, 5/8"
36 (0-203-01800 ...ocvrccrcrenens Nut, 5/8"
37 eeeerienes 0-200-31620 .....c.ccecouno... Capscrew, 5/8" x 5"
38 1-801-04002 .....ccceiieinn Stop Block
39 e 1-202-01600 ..o Capscrew, 5/8" x 6 1/2"
A0 eerriinn. 0-204-11600 e Lock Washer, 5/8"
L% U 0-203-01600 ...comrereeeenen Nut, 5/8"
A2 ieanee 0-235-00003 ...ccoviiinvians Cotter Pin, 1/8" x 1 1/4°
43 0-204-01700 .eeennrrrrrneereane Washer, 3/4"
L SN 1-480-02003 ..coooierriirrinen Wheel, 3.50/4.10 x 4

Right Side

Do not use adapters and / or attachments from
other units. Consult parts list for adapters and / or
attachments that can be used with this product,
not to exceed a maximum lift height of 447, -

DN052301

© 2001 Gray Automiotive Products Co: ~ - e

- Page tof+ -
670-90008 Rev A



8 6 543 10

34 5678

2

1

.. S W,.”_m o
_ PR oD
/@ s .l..m“qﬂa Exlﬂum
, g 58 24T
. ' C ,aHe aT
aHgg HH.E
. m L o C o
heow ‘D e
r]/@ @ z - _mm.r_W
b T Xxx
X b << £
o o o
@) @ £>>> 2589
=4 - = . 22&
. — o~ Eaom
’ fov] @) m o O O
\ | T 89338 o iiy
% ~ 5555 @
® GEodd B
: Q@ g Q
5o 338 388
/m Z - : o
© - O
soclagEe 9D=¢
OV aAag I o ra 2o
/w. NLCONOWOY oI
T, [Te oy
—ANNO ™ ~ ™ r
! B AN S
/‘ 24322% N Hh o
™ P O o ™ = 2
PAHNGR99H 9
11.1.01._.! - =0
— NSO ~D Lo= Bl |
Lol st ol
*i9Ad]

3y} @i8njor ujebe noA {jjun Jamo| Jou M 1Bl pue
asoy J|v 3y} }2auuooss{p Asw noA ‘Y| ayl Bujs|es ialjy

"J3Ad| JA[BA JY} IEnjow nok (lun S3Mo| o Is|ed
Jou {[im YIl 3y} ‘43|dnad yonb 8 Bujsn uaym “13ydepe

$88IQ OU} U] uo|jaauuod Jajdnoo %onb Jnok |jeisu|.

NOILOINNOD HITdNOD HIIND

52004049 Nd ERETOIYA

AvdHBe

‘07 512NPoId BAJJOWOINY. AVHED

‘Mmelt exy]] ajgiado mou pInoys aA[BA 8y

‘Apog ojuy 1nu [guofiexey ejq -
-Wesse ‘pAiyL m::am pesu| ‘puolag joods aA[BA

pesu] ‘1514 1epJo S[U} U] 8A|BA @E sjqwessesy '3
" “eseaud

sisseyo Wybj yym joods eA[BA. 8yl eleslgny ‘g
"9|(JUIOSSERS DUR 18AC UIN} PUR }BOS BY) UBS}D pue
(8) [oods ay} jo pue ey} wolj (g) dedo pue ()
MB8125 8} 8A0WIRAL ‘|BBS BA[EA 8Y) U] peppequua s
Jeyew ubBesoy j| uensw ubiedoj lo pp ‘eieds

Aue Joj (g) Emm gAjeA 8yl aujwexe A|njeien D
‘apIsino
o} 1ejued woly (g) Apog anea ayi jo ino (g)

joods aajea 9y} ysnd ol |1BU JO anMm IS B 850 '
 "@A|BA [OJJU0D H1B By}

jo apis ,ul,, ayi wWoyy (g) Jeidepe syl saowey Y

ISUCIIaNIISU| 8S8Y}) MOJ[0} pue ap|s

95i9A3l uo ,,weibeip aAjea,, 0} 1981 'ued|D OL
Bujuege|o speeu
OA[BA B} JO $8PIS yioq o0 ,,uf,, 8y} Jeyjle 'sindao
SIU} J| 'pPeyono}-useq jou sey Jeas| eajea ey} ybnoy)
usAa 19[dnos ¥5nb ey} wolj Bulj JlE By} }128ULOD
-S|p noA ueym KMo|s Jemo] osie Kew Y| eyl

‘BujuBejo spesu sA[BA 8u)
jo opis . Uf,, 8y} 'sindo0 Sjyi Ji ‘peyono} ueeq jou
sey JeAs| aagA ey} yBnoyy ueae jeju] Jejdnos yanb
9y} O} eujl le a8y} 10euUGd NDA usym A|MO[S 8siel
[Him Yl eyy eouls pejaelap A(isee sj effexee] sy

‘afeyee] N2 Buisned eAjea N 8y}
}0 sjees leqqnd eyl sepun peBpo| ewoseq jjiim auij
|8 @y} Wol} Isnl 10 8[BISs jo seve|d A|jeUO[SBIDQ

SNOILONYLSNI ONINYITO IATVA



P/N 0-670-90050

INSTRUCTIONS FOR CLEANING OR REPLACEMENT OF

THE AIR CYLINDER SEAL AND LUBRICATION OF THE AIR CYLINDER

GRAY MODEL 350 PORTAMATIC CAR AND TRUCK LIFT

MATERIALS REQUIRED
1. Soft, clean lint-free cloth.
2. Solvent
3. Lightweight, Automotive Chassis Lubricating
'~ Grease like Standard 0il Company Amolith No. 1;
Mobil Graphite Grease No. 3; or equivalent.
4. Small bottle (1 oz.) Graphite (3 Tablespoons).
5. 15/16" wrenches for bolts and adjustable wrench
for pipe plug.
DISASSEMBLY
1. Raise the 1lift to full height and tilt forward over work
table or large box.
2. Exhaust air pressure from cylinder.
*3. Remove the pipe plug from the top of the air cylinder.
4. Remove the safety stop bolts from the center column.
These bolts must be removed through the safety stop
~access hole on the right side of the lift.
5. Remove piston retaining bolt from the center column.
6. Remove the base from the 1l1ift, leaving the piston assembly
in the bottom of the air cylinder.
7. Remove the piston assembly from the cylinder.
 CLEANING
1. Wipe the inside of the cylinder with cloth to remove excess
grease.
2. Degrease the inside of the cylinder with solvent. CAUTION:
Observe usual precautions for handling flammable solvents.
3. Wipe the inside of the cylinder with cheesecloth or other

soft, clean, lint-free cloth to remove any remaining dirt or
grit.




4.

5.

Remove excess grease from piston, rubber cup and wiper ring.

Disassemble piston assembly, noting the position of each part.

* Very early models only.

ASSEMBLY & LUBRICATION

1.

2.

Coat the inside of the cylinder with a thin film of grease.

Blow the entire contents of the graphite bottle into the air
cylinder. (Try to distribute the graphite evenly throughout
the c¢ylinder. TIf the graphite "jams", turn bottle upright
and tap on a flat surface; then finish the operation.)

Install piston assembly in the cylinder, being careful not to
damage the sealing lip of the cup when you insert it into the
cylinder. Make sure that split in wiper ring is toward the
front of the jack.

Insert the base and install the piston mounting bolt (short
bolt) from the front of the lift. (No lock washers are used
cen this bolt.)

Install the safety stop bolt (long bolt) from the left side
through the safety stop access hole. Be sure to put two lock
washers on each side of the center column.

Replace pipe plug securely in top of air cylinder.

After the jack has been reassembled, engage safety catch in
the highest position and stand jack upright.

Disengage safety catch and raise and lower the 1ift four or
five times to evenly distribute the graphite on the interior
surface of the air cylinder. (The lift should be raised to
it's highest position and lowered to it's lowest position when
completing this step.) This will insure smooth action and the
jack should now work perfectly.

CAUTION: 0il should not be added to the air cylinder at any
timé”

*Very early models only.

6/4/81

av




